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Normative foundations :

CSN EN 1288-3 (2001): Determination of bending strength of glass - Part 3 : Test with
specimen supported on two points (four points bending)

CSN EN 12150-1 (2017): Glass in building ~ Thermally toughened soda lime silicate safety
glass — Part 1: Definition and description

Sampling s

Following test specimens of thermally toughened safety glass manufactured using of
horizontal process were used to testing:

from float glass:

* thicknesses from 4 mm to 10 mm - 5 pes. 360x1100 mm per thickness for fragmentation
test

* thicknesses 4 mm to 10 mm - 2 pes. 360x1100 mm per thickness for bending strength
test

from coated glass Tec (e>0,25):

° thicknesses 4 mm and 6 mm - 7 pes. 360x1100 mm per thickness for bending strength
test

Metrological provision of tests :

Calibrated measuring gauges were used for testing. The bending strength test was

carried out using of universa] testing machine EU20 with metrological traceability to Czech
Metrology Institute,

Test results :

1. Fragmentation test (according to CSN EN 12150-1 art. 8)

Test specimen No. / particles count (pcs.) / the longest particle (mm)
Nominal thickness 1 3 3 4 5
4 mm 90/28 77/16 68/19 80/23 72/20
5 mm 67/22 59/30 62/24 67/20 61/22
6 mm 99/11 99/12 96/18 99/15 99/13
8 mm 86/15 89/14 81/14 87/11 83/16
10 mm 77/14 62/20 63/17 62/21- |~ 67/17
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2. Bending strength test (according to ('SN EN 1288-3)
?pecimen Average Densi i
/ bow or ; ensity Max. load | Bending strength
: thickness | Mass (2)
WA | ) (g/em?) (N) (MPa)
position o
thermally toughened float glass
i 3,83 3800 2,51 780 1892
2y 3.82 3800 2,51 740 174,0
3t 4,83 4800 2.51 1110 162,5
4 4,82 4800 2,51 1450 212,0
st 5,91 5880 2,51 1990 193,1
64 5,91 5880 2,51 1870 181,7
71 7,79 7780 252 2890 161,2
8y 7.82 7820 2,53 2650 146,9
o1 9,83 9820 259 4910 171,3
104 9,87 9840 353 4450 154,2
thermally toughened coated glass (¢ > 0,25)

17 3,85 3820 2,51 750 173,5
24 3,83 3800 2,51 780 182,2
37T 3,83 3800 2,51 750 1753
4 3,86 3800 2,49 740 170,4
51 3,88 3820 2,49 800 181,9
64 3,87 3820 2,49 820 187,3
74} 3,86 3820 2,50 830 190,5
8l 5,86 5820 2,51 1590 157.,6
91 5,91 5860 2,50 1690 164,5
104 5,90 5860 251 1840 179,4
It 5,86 5820 2,51 1790 177,0
124 5,90 5860 251 1930 188.,0
11 5,90 5860 2,51 1990 193,7
124 5,90 5860 2.5 1800 175,6

bending strength test. comply with
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Statement : Test results, given in this report, apply only to the tested items and do not
replace other documents, e, g. administrative character, issued by other bodies, according to
particular regulations. The official version is in Czech language.

Distribution list :
2x AMK GLASS SP. 7 0.0.

1 x Laboratory for glass and building products testing IKATES, s.r.o. (archive)
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For correctness and validity of report is responsible :
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